M./ wan. parsa. com. e JOPAIIUN

(3
SHBa3
PARTS CATALOGUE

AMBREDINZBZ AR
SUZHOU PARSUN POWER MACHINE CO. , LTD



Hx
CONTENTS

L ,,—,,—,—,—————e—— 1-]
CONTROL —————— 1~]

W - 3~4
BRACKET ————— oo -

BfiAG -6
STEERING —— —— —— —— —— —— 5~

AERERGE 7-8
UPPER CASING ——— 18

I 9~10
LOWER DRIVE ASSY —— ——— ———— 910

ATEEAESRHAY —————————————————————————————— 11~12
LOVER CASING & RIVE -——F 7 ——— —— —— ———— —— — — — — — — — —— 11~12

A\g\\X/%é/iEn ************************************ 13~14
L N 13~14

T 5o
CYLINDER & CRANKCASE—— 77— i i i — — — — —— —— — — — — — 15~16

Wwzg-— —— 19~ 20

i E 11
NTRE- ¥

et 24~15
REPARE KIT 1—— — — — — — o 24 ~15

BhEs - 20~121
RFPAREKIT?————— — — 26 ~17



GIEd

PAGE 01 OF 27

AL EH A4
PARTS NAE: CONTROL




s

EET

PAGE 02 OF 27

F# 4 BHER
PARTS NAME: CONTROL
q. PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
SBeH| RHERT FHAH (X S48 G0 HE biE
1 [13.6-02020000 T F AL GEAR SHIFT HANDLE ASSY 1
) T3 6-02000004 R SHIFT POD 1
3 |6B/T818-2000 4 2 S ATMAx 1) BOLT Mdx12 1
4 |oB/191-86 TF L4 6312 PIN, COTTER 1
5 |13.6-02000003 AL A ROD SHIFT 1
6 |F2. 6-00000001 THEEEA CONNECTOR, SHIFT ROD 4 1
7 [F2.6-00000002 T D CONNECTOR, SHIFT ROD B 1
g [F4-0000000 KA WASHER 1
9 |6B/T5783-2000 o B MN6x20 BOLT M6x20 1
10 |6B/T97.1-85 THES WASHER )
1 [F4-02000003 R L SPRING, GEAR !
12 [6B308-84 %S BALL § 1
13 [T1SB2401 07 % HEPY 0-RING )




TEER

PAGE (03 OF 27

Faat | #£%
PARTS NAME: | BRACKET




AR

PAGE 04 OF 27

FHMan | £E
PARTS NAME: | BRACKET
. PART NO. DESCRIPTION DESCRIPTION qTY RENARKS
GESE | RERS E A4 A7 () F A4 () HE ki
I | 6B/1875-86 R N LAl RIVET 1
2 | F4-01060002 HEFR CLAMP HANDLE |
3 |F2.6-01050101 R F AT LOCKED SCREW {
4 P2 6-01050002 k%% % SPRING 1
5 | F2.6-01050001 IR E COVER, SWIVEL BRACKET 1
6 |F2.6-00000101 fR¥E COVER, BRACKET 1
7 (B/T818-2000 4 4 L ATMOX 16 SCREW, PAN HEAD Mo6x16 )
8§ |GB/T97.1-85 T4HEo WASHER 6 6
9 |GB/T5783-2000 7 A AM6x30 BOLT M6x30 4
10 [F2. 6-01050200 Bk LOCKED BLOCK ASSY 1
11 |F2.6-01000003 TE TRA BN BUSHING A 1
12 | F2. 6-01000004 T T RA BB BUSHING B 1
13 | F2. 6-01050100 PEFRAL LOCKED HANDLE ASSY 1
14 [F2. 6-01040100 RBHEE DAMPER 1
15 [F2. 6-01040001 A BRACKET , THRUST RECEIVE | 1
16 [F.6-01030100-4  |AE4 EFMmALE TILT CLAMP HANDLE ASSY 1
17 [ F4-01090006 S BUSHING 1
18 |F2.6-01030003-4  |BESEFRAZE SPRING 1
19 [F2. 6-01030009 HE R E VASHER, CLAMP HANDLE 1
20 |6B/1879.2-2000 PR EREME RS0 |PIN @2x10 |
21 | 6B/T7940. 1-95 B E 3 ARG NIPPLE, GREASE 1
20| F2. 6-01030001 TR BRACKET, SWIVEL q
23 [F2. 6-01000001 XA N8x135 BOLT M8x135 |
24 |6B/T6172. 1-85 AR M8 NUT M8 |
25 | GB/T6170-85 ~ARE M8 NUT M8 1
26 |6B/T96-1085 KBE 8 WASHER 8 )
27 | F2. 6-01010000 ExRGHRRAL BRACKET LEFT ASSY 1
28 | F2. 6-01020000 B Sk BRACKET RIGHT ASSY 1
29 | F4-01010005 R BT RIVET y
30 | F4-01010002 HE K R AT CLAMP BOLT )
31 |F4-01010004 1B £ B CLAMP SHIPBOARD HANDLE )
32 | F4-01010003 R REA CLAMP PLATE )
33 | F2. 6-01000002 A BUSH , BOLT 1
34| GB/T889. 12000 RN A ERET | NUT Mo 1
35 |F2. 6-01010001 ERERE BRACKET, CLAMP (LEFT) 1
36| GB/T5782-2000 A Rk M6x125 BOLT M6x125 1
37 [F2. 6-00000100 ARPEAH BRACKET COVER ASSY 1
38 [F2. 6-01040000 RERRAH THRUST RECEIVE ASSY 1
39 [F2. 6-00000102 FEAE BUSH )
40 | GB/T896-6 Fo#E 6 CIRCLIP 6 1
41 | (B/197.1-85 T4E 8 VASHER 8 1




TEER

PAGE 05 OF 27

ZW A BRAS
PARTS NAME: STEERING




IR

PAGE 06 OF 27

T L B2 4%
PARTS NAME: STEERING
. PART 0. DESCRIPTION DESCRIPTION Y REVARKS
SBER|RRT FRAR (FX) FAH(EX) HE %
L | 6B/75783-2000 7 A #MBx25 BOLT M8x25 1
2 I p4-01000014 BRFHER COVER, HANDLE STEERING |
3 I P4-01000008 BRFHAED BUSH B, HANDLE 1
4 IR4-01000011 HELEL WASHER 4, BUSH 1
S | F4-05000014 B RAE B4 HANDLE DAMPER ASSY 1
6 | F4-01000010 WHELED WASHER B, BUSH )
T | F4-01000012 IR BT LE BUSH, WAVE 1
8 [ F4-01000009 BRFAAZA BUSH 4, HANDLE 1
9 |cB/T91-86 Frosol. 6x12 PIN, COTTER @ 1. 6x12 1
10 | Fa-01090200 W7 8 B e L 4 BOLT , FRICTION ADJUSTING 1
1T [ F4-01090001 BT HANDLE, STEERING 1
12 | F4-01090002 TARITHE MR STAY 1
13 | cB/T818-85 TF A LB AMSx1L SCREV, PAN HEAD )
14 {13, 6-04000600 T At THROTTLE CABLE ASSY 1
5 | pa-01090100 FARITHAK LEVER , THROTLLE ASSY 1
16 | p4-01090003 BRFMELELS FRICTION 1
17 | F4-01090006 2 BUSH 1
I8 | Fa-01090007 Ei%% SPRING 1
| 6p/1848-85 3z VASHER 10 1
20|13, 6-02010001 i | 17 5 INDICATOR, THROTTLE 1
2| B/1827-86 TRREAT ¢ x5 RIVET 6 2x5 1
22 [13.6-02010101 BRERERE PLASTIC COVER, HANDLE 1
23 | B/T820-85 TR ATMSXDS SCREW M5x25 1
24 115-01020302 BRFRRE RUBBER COVER, HANDLE 1
25 113.6-02010100 B FREREAE STEERING HANDLE ASSY 1
26 | F4-01090401 ER Zea S STOPER, HANG ROPE ASSY 1
27| F2. 6-02010200 BEF KA ENGINE STOP SWITCH ASSY 1




PAGE 07 OF 27

i

KERER K

UPPER CASING

AR

PARTS NAME:




L disdi

PAGE 08 OF 27

ZH L KERERE
PARTS NAVE: UPPER CASING
o. PART NO. DESCRIPTION DESCRIPTION T REVARKS
SBEH |FHET 4R (FX) AR (EX L S
1 |73.6-02000001 KERERE IPPER CASING |
2 (T3, 6-02000009 HAENY GASKET, EXHAUST COVER 1
3[R, 6-02000004 FEER EXHAUST COVER 1
4 |cB/197.1-85 THE WASHER 5
5 |cB/7818-2000 TFEA LB T6x16 SCREW 9
6 |F4-02000012 KERER RS, RUBBER PLUG, UPPER I
T |73, 6-00000001 RANEHE GASKET, ENGINE |
8 |13 6-02000005 TRERER COVER, SHIFT ROD 1
9 173 6-02000006 ERTHE GASKET, COVER 1
10 |6B/15783-2000 NERx12 BOLT M5x12 2
11 [F2.6-00000102 FEMT BUSH 1
12 {T3.6-02000007 T HANDEL |
13 |GB/T5783-2000 N FIERMEx25 BOLT M6x25 2
14 |B/T6170-2000 Y.k el NUT Mg )
15 |F4-00000001 B LI PIN , HOLLOV )
16 |F4-02030003 05 3 B Beat 2 RUBBER BUSHING 1
17 [F4-02030002 Ligk-TagS BUSHER , DRIVE SHAFT 1
18 [F4-02030001 AN EXTENSTON 1
19 [6B/T 893.1-1986 AR B AR D CIRCLIP 1
20 [P4-02030003 05 3 B ekt 2 RUBBER BUSHING 1




A

i

T

PAGE 09 OF 27

THELH:

KT IR 44

is PARTS NAME:

LOVER DRIVE ASSY

SN[ PART 0. DESCRIPTION DESCRIPTION. (il REVARKS
SREH | R4S AR (EX) AR X 48 &it

I [iB/T5782-2000 o~ f K ARNEx4S HEXAGON BOLT Mox45 4

1 [F4-03000020 2 E kT PLATE ,VATER POP FINED | 2

3 [F4-03000021 = RUBBER TUBE ,WATER PUNP | 1

4 [p4-03000013 KR A PIN , WATER PUNP !

5 [F4-03000019 &R HOUSING , WATER PUNP 1




%

PAGE 10 OF 27

2
FAHA KTRAA %
PARTS NAME: LOVER DRIVE ASSY
SN, PART 0. DESCRIPTION DESCRIPTION QTY RENARKS
SBEH | RERS AR (X AR EX Bz £t
6 [F4-03000018 25T GASKET , WATER PUMP COVER 1
7 [F4-03000017 KRR COVER , INNER VATER PUP | 1
§  [F4-03060000 KR IMPELLER , WATER PUMP 1
9 [F4-03000015 M OUT PLATE 1
10 [F2.6-03000009 0% 5t 8 0-RING 1
11 [13.6-03010000 TR A CAM ASSY , SHIFT ROD 1 L
13. 6-030100008 TR A CAM ASSY , SHIFT ROD 1 S
12 [B/T5783-2000 5 L B M6x2S HEXAGON BOLT Méx25 1
13 |6B/T97.1-85 4 WASHER , PLATEG 5
14 [F4-03000012 KR BASE , VATER PUMP 1
15 [F4-03000011 KR HERMETIC GASKET 1
16 [F4-03000027 AT 10.8x20x7  OIL SEAL )
17 [B4-03000003 W % 4 A B WASHER, SHAFT PROPELLER 1
18 |GB/T276-94 VR 3k A 7% 6302 BEARING 1
19 [6B/T276-94 R IR 600402 BEARING 2
20 [F4-03050002 B3 2 B 3300007 0IL SEAL ]
21 |TISB2401 P48 KT REZKENE 0-RING 1
2 [F4-03050001 KTEE#kE COVER , LOVER CASING 1
23 [6B/T5783-2000 5 L2 M6x20 HEXAGON BOLT M6x20 )
24 [F4-03000003 TEBE A BEARING 1
25 [F4-03000023 I EE PLUG , OIL HOLE 3
26 [F4-03000024 S ER GASKET 3
17 [F4-03000001 KTEEEK LOVER CASING 1
28 |0B/T896-86 TR E 6 CIRCLIP 1
20 [F4-03000007 3t INITIATIVE GEAR 1
30 [F4-03000006 3B AE WASHER , INITIATIVE GEAR 1
31 [F4-03000002 R BEARING 1
37 [F4-03000008 R PLUGER , SHIFT 1
33 [F4-03010000 B POSITIVE GEAR ASSY 1
34 [F4-03030002 ARG CLUTCH BLOCK 1
35 [F4-03030003 BARLLE SPRING , CLUTCH BLOCK 1
36 (13, 6-03020001 W3 4 SHAFT , PROPELLER 1
37 (13, 6-03000001 05 74 84 SHAFT , DRIVE 1 L
T3.6-03000001S 0 20 SHAFT | DRIVE 1 S
38 [F4-03000016 ot o 44 PIN )
39 [F4-03000005 A CLIP I
40 [6B/T5782-2000 s 73K b 6x167 HEXAGON BOLT )
GB/T5782-2000 DS 13- 16 x40 HEXAGON BOLT )
41 [0B/T879.2-85 MR EREMH0. 5x00  [PIN 1
1) |F4-03050000 ATEEEKLA# COVER ASSY, LOVER CASING 1
13 |F4-03000028 0% B 24h PLATE, 0-RING 1
44 |GB/T818-M5x6 TR AT WSx6 BOLT MSx6 )
45 [13.6-03000000 K5 e AL LOWER CASING ASSY 1 L
13, 6-03000000 KB e AL LOVER CASING ASSY 1 S




O C

A\N

TR

PAGE 11 OF 27

FAAR | ATRERANEHZS
PARTS NAME: | LOWER CASING & DRIVE 2

(0]




it

PAGE 12 OF 27

R4 ATRERARMEH 24
PARTS NAME: LOVER CASING & DRIVE 2
SN, PART 0. DESCRIPTION DESCRIPTION 0Ty REMARKS
SRR ST AR (FX) R EX) e 4
I (13 6-02000002 k4 WATER TUBE 1
T3, 6-02000002 Nig WATER TUBE 1
2 (13, 6-02000008 IHRKE [-SHAPED RUBBER BAND 1
3 [F4-00000001 B A PIN 2
4 IFa-03000025 R AR SPACER 1
5 [F4-03070001 B2 e A1 PROPELLER ASSY 1
6 F4-03000026 FERE R WASHER 1
7 [F4-03080000 ESsgilc NUT ASSY 1
8 |cB/T91-86 F o8, 5x30 PIN, COTTER 2. 5x30 1
9 [F4-03000022 Wik ANODE 1
10 [B/T861.1-87 K4 BB g WASHER, INTERNAL TOOCH 6 1
11 [B/T5783-2000 2 f B Mx 14 BOLT M6x14 1




/?F'W%ﬂﬂ PAGE 13 OF 27

ERAR | EKEG

38/€ PARTS NAME: | IGNITION ASS'Y

14




g

PAGE 14 OF 27

FUMAH | EKE4G
PARTS NAME: | IGNITION ASS'Y
SN, PART 0. DESCRIPTTON DESCRIPTION Y RENARKS
SEEE | EhT FHEAR(EX) FHAR(EX) 6 %t
L [Fa-04000026 A BN 0x1. 25 NUT 1
2 |T13.6-04000016 TREFLE WASHER 1
3 |13.6-04000007 RAHE PULLEY, STARTER 1
4|13, 6-04000200 LY FLYWHELL ASSY 1
5 {13.6-04000006 TR E KEY 1
6 |13.6-04000300 BEa Ak HIGH PRESSURE ASSY 1
T |6B/T93-5 BHAES WASHER, SPRING 2
8 |0B/T818-M5x20 R KR 5x20 SCREW, PAN HEAD M5x20 )
9 {73, 6-04000400 Bk A C.D. I UNIT ASSY 1
10 |6B/TS783-Mex16 N ERNEx16 BOLT Méx16 1
11 |GB/197.1-6 T4E 6 WASHER 6 1
12 |6B/T5783-M6x20 N ERNEx20 BOLT M6x20 1
13 [73. 6-04000005 A CLAMP 4 1
14 {T3. 6-04000009 KB, 539 7x150 WATER TUBE 1
15 |T15-04010202 K% DRAIN TUBE 1
16 |GB/T5783-M6x12 7 H RN 61 BOLT Méx12 3
17 {13, 6-04000100 bR & B LOIL, PULSER 1
18 |6B/T818-M5x10 TR LA M5x10 SCREW, PAN HEAD M5x10 1
19 |T3. 6-04040000 RABAM% STARTER ASS' Y |
20 |P4-04130102 RFRE COVER, HANDLE 1
2 |Ra-04130101 R ES HANDLE, STARTER 1
22 |13, 6-04000014 RARER DAVPER, STARTER |
23 [T3.6-04040102 RHBEM COVER, STARTER |
2 {73 6-04040100 S EYN CASING ASSY, STARTER |
25 {73, 6-04040010 RARRE THRUST WASHER, START WHEEL | 1
26 |T3. 6-04040009 S VOLUTE SPRING 1
7 [F4-04130013 RA%RE MEATUS, START LINE 1
28 |T3. 6-04040008 R% (94xl. dn) START LINE 1
29 |13, 6-04040001 R WHEEL, START-UP 1
30 |T3.6-04040004 RABEE PRESSURE SPRING, START WHEEL | 1
31 |T3.6-04040003 HETE JACKET, SPRING |
30 {73 6-04040002 ki TENSION SPRING, START WHEEL | 1
33 |T3.6-04040007 LSS PAWL, DRIVE |
34 |T3.6-04040006 HABEH PLATE, START WHEEL 1
35 |T3.6-04040011 ERBE R THRUST WASHER, PLATE 1
36 |73, 6-04040005 FodEdn WASHER, CIRCLIP 1
37 (6B/T896-6 FoE ¢ CIRCLIP 6 1
38 |6B/T5783-M6x20 7~ f L AENEx20 BOLT M6x20 3
39 |GB/T97.1-6 THE 6 WASHER 6 3
40 |T3.6-04000015 45D CLAMP B 1
41 |6B/193-6 BHAES WASHER, SPRING )




FES PAGE 15 OF 27

WA o gk

PARTS NAME: CYLINDER & CRANKCASE




TEER

PAGE 16 OF 27

TR Ko b A
PARTS NAME: CYLINDER & CRANKCASE

. PIRT 0. DESCRIPTION DESCRIPTION Y RENARKS
BEH | KT R4 () LB ED HE At
1 [13.6-04010000 HLARHLEE 244 CRANKCASE ASSY 1
2 |6B/T818-2000 T LB ATNx1) SCREW, PAN HEAD Mdx12 9
3 |13.6-04000004 e B A GASKET, SHELL OTL SEAL 1
4 |6B/T97.1-85 T4 WAHSER 4 9
5 [13.6-04000001 Tk E AR GASKET, CYLINDER HEAD 1
6 [13.6-04000002 i CYLINDER COVER 1
7 [13.6-04000003 AL PLATE, TONK 1
8 |GB/15783-2000 N FRIEFRM6 X 30 BOLT M6x30 4
9 [BPRTHS 10 II% SPARK PLUG 1

GB/T5782-2000 TN FRUEHENG X 65 BOLT M6x65 4

6B/ T5783-2000 ANFHEZRRNE X 30 BOLT M6x30 9

(B/197.1-85 T4 l6 WAHSER 6 10

F4-04060004 7t Fih#10.8x21x 7 |0IL SEAL 9

T3. 6-04030001 g SHELL, 0IL SEAL 1

(B/T819. 1-2000 + 2R L ATM6x 14 SCREV Mdx12 9

T3. 6-04010202 HAE R K PLATE, INTAKE VALVE 1

T3, 6-04010203 W E AL LIMITATIVE PLATER, VALVE | 1

F15-00000006 L0 6x12 PIN 9




ZAr M

PAGE 17 OF 27

RH L

wHbEE

PARTS NAME:

CRANKSHAFT & PISTON




;T({%h%'}ﬂ PAGE 18 OF 27
FHUL HHLEE
PARTS NAME: CRANKSHAFT & PISTON
. PART N0 DESCRIPTION DESCRIPTION 0T RENARKS
BEH | RS R4 (B X) FEAREX) HE %t
1 [13.6-04010002 383 52064218 OTL SEAL 2
9 |6B/T276-94 VR 3 A& 600400 (%44) BEARING 2
3 [13.6-04020102 ik PIN, CRANKSHAFT 1
4 [13.6-04020101 gt LA BLOCK, SWING A 1
5 [13.6-04020103 R NEEDLE ROLLERBEARING 1
6 [13.6-04020104 AT ROD 1
7 [13.6-04020105 i L B BLOCK, SWING B 1
8§ [13.6-04020003 RN CIRCLIP )
9 [T3.6-04020005 i PIN, PISTON 1
10 [T3.6-04020002 A IR PISTON RING 1
11 {13.6-04020001 i 3¢ 0IL SEAL 1
19 {13.6-04020004 Rk NEEDLE 1
13 |13.6-04010001 gt e £y ROLLERBEARING 9
14 |13.6-04020100 M A A CRANK ASSY 1




iﬁ%ﬂﬂ PAGE 19 OF 27

ZH A iEE

PARTS NAME: FUEL




it

PAGE 20 OF 27

FH AL Wik 4
PARTS NAME: FUEL
SN, PART NO. DESCRIPTION DESCRIPTION Ty RENARKS
sBEH| Rh5 LX) LR ED 16 &
I [P4-04120100 WA A TANK COVER ASSY 1
2 [P4-04120103 U B ER SPRING , PREVENT DESQUAMATING | 1
3 | F4-04120105 B J SR SHEET METAL , PREVENT DESQUAMATING | )
4 | P4-04120106 ALY H BYELET , STEEL WIRE !
S |F4-04120104 B CHALN , PREVENT DESQUAMATING | 1
6 |F2.6-04000033 WA R B WASHER , DAMPER 1
T |13.6-04050001 it FUEL TANK , INNER |
8 [F4-04120002 AR B DAMPER , FUEL TANK A )
9 |13.6-04000010 AT TUBE, DAMPER )
10 |12. 6-04000034 4 BB DAMPER , FUEL TANK B 1
1T |6B/T5783-2000 A M6x2S HEXAGON BOLT M6x25 )
12 |cB/197.1-83 F4ES WASHER , PLATE 6 )
13 F4-04120005 HAT R FILTER , FUEL TANK 1
14|13, 6-04000013 HHEA 0IL TUBE A |
15 [R4-05000010 A SPRING , OIL TUBE A 1
16 [F2. 6-04000030 WEEEC SPRING , OIL TUBE C 1




il

PAGE 21 OF 27

FHf

#AAS

PARTS NAME:

INTAKE

SN,
SBEH

PART NO.
TR T

DESCRIPTION
F4 R (8 )

DESCRIPTION
FHAR EX

REMARKS
£t

T3.6-04000500

g At

CARBURETOR ASS'"Y

T3.6-04000008

HAHE R

SILENCER , INTAKE

(B/T818-2000

+FRER KA XS

SCREW , PAN HEAD

T3.6-04000012

(8 E 5

BUSH , CARBURETOR

T3.6-04000501

fE0WE

0-RING , CARBURETOR




TR

PAGE 22 OF 27

FHELH:

KE

PARTS NAME:

BOTTOM COWLING

SN, PART 0. DESCRIPTION DESCRIPTION 0Ty REVARKS
SEEH| BT L (X FA R (EX) HE &t

1 [13.6-05000003 AW 4E RUBBER PLUG, CIRCULAR {

2 |F2.6-05000008 MEHEY HOOK, LOCKING )

3 [F2.6-05000010 LEEEM METALLIC LINK ROD )

4 |6B/T5783-2000 7~ f A MEx16 BOLT M6X16 4

5 |13.6-05000002 KB4 TUBE, BOTTOM COWLING 4

6 [13.6-05000001 KE BOTTOM COWLING 1

T |6B/1845-85 T A L S ATST). 96, S|SCREW, TAPPING ST2. 9x6. S )

8 [F2. 6-05000009 GENEE CONNECTER-ROD )

9 {6B/T96-85 T4 WASHER 6 4

10 |6B/T845-85 54 A L B UEATSTA, 89, S[SCREV, TAPPING ST4. 8x9. 5 )

11 |GB/T5783-2000 A AERNK10 BOLT M5X10 |

12 |T3.6-05000101 W B K PLAT, 0IL SWITH |

13 [13.6-05000100 W 0IL SWITH ASSY 1

14 (T3, 6-05000200 NN R S CHOKE ASSY 1

15 |6B/197.1-85 THES WASHER § |

15 |T3.6-05000005 B 010x8 5 0IL TUBE B 1




A

PAGE 23 OF 27

A

e

PARTS NAME:

TOP COWLING

4
1

NPT N, DESCRIPTION. DESCRIPTTON Y REVARKS
SBEH | EHET FHLHK (B X) LK E hE psid

1 73, 6-00000002 E TP COWLING 1

1 73.6-07000003 L (%) ARK 2 (LEFT) 1

3 13. 6-07000004 k4 (%) NARKl (RIGHTVARD ) 1

4 [3.6-07000001 B (7)) MARK 3 (FORE) 1




PAGE 24 OF 27

IR

BEER 1

REPARE KIT 1

Tk

PARTS NAME:




il
BEEH 1
REPARE KIT 1

PAGE 25 OF 27

EWMAH:
PARTS NAME:

=

PART NO.
G i

DESCRIPT ION
EHAR X

DESCRIPTION
ek )

REMARKS
it

T3.6-04010002

M 20x42x8

0IL SEAL

T3.6-04000004

mATRE RS

GASKET, SHELL OIL SEAL

F4-04060004

Bahth bil10.8x20x7

0IL SEAL

T3.6-04000001

nxfed

GASKET, CYLINDER HEAD

T3.6-00000001

RAfE R

GASKET , ENGINE

T3.6-02000006

EREHE

GASKET, COVER

T3.6-02000009

HARERY

GASKET, EXHAUST COVER

F4-02000012

K ER BRI X

RUBBER PLUG, UPPER

T3.6-02000008

IH#EE

[-SHAPED RUBBER BAND

— o |lco|l—ma|aon|wun |~ |wo b | — |dn

S

T3.6-04000501

(VA

0-RING , CARBURETOR




PAGE 26 OF 27

TEE

BEEH

REPAIR KIT 2

Tl

PARTS NAME:




I3

PAGE 27 OF 27

FHEA BEEHED
PARTS NAVE: REPAIR KIT 2
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SB5H | RRT LR (FX) LR EX) ¥ E i
1 |F4-03000021 AT RUBBER TUBE, WATER PUMP 1
)} [F4-03000018 7 % 5 i GASKET, WATER PUMP COVER 1
5 |P4-03000017 KENE SHELL, INNER WATER PUMP |
& [F4-03060000 KA INPELLER, WATER PUMP 1
5 [Fa-03000015 sk 0UT PLATE 1
6 [F4-03000014 TREREE (ARE) RUBBER JACKET, SHIFT ROD 1
7 [Pa-03000011 KEEEHT GASKET, WATER PUMP 1
8 [F4-03000027 BAH Tl 10.8x20x] 0IL SEAL )
9 [F4-03000024 AR GASKET 3
10 [F4-03050002 Bk ikt 13x22x7 OIL SEAL 1
11 [7ISB2401 P48 KTEERKENE 0-RING 1




	封面.pdf
	目录.pdf
	01.pdf
	02.pdf
	03.pdf
	04.pdf
	05.pdf
	06.pdf
	07.pdf
	08.pdf
	09.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf
	24.pdf
	25.pdf
	26.pdf
	27.pdf



